

MEDICATION COVERAGE POLICY



PHARMACY AND THERAPEUTICS ADVISORY COMMITTEE

POLICY:	Rheumatoid Arthritis (RA)	P&T DATE:	9/15/2020
CLASS:	Rheumatology/Anti-inflammatory Disorders	REVIEW HISTORY	05/19, 02/18, 02/17,
LOB:	Medi-Cal	(month/year)	2/16, 5/15, 10/14, 2/13, 2/12, 5/10, 2/08, 2/07

This policy has been developed through review of medical literature, consideration of medical necessity, generally accepted medical practice standards, and approved by the HPSJ Pharmacy and Therapeutic Advisory Committee.

OVERVIEW

Rheumatoid Arthritis (RA) is an inflammatory condition that usually involves small joints and estimated to affect 1.3 million individuals in the U.S. with 75% of patients suffering from RA being female.¹ Early manifestations of RA include joint pain, stiffness, and swelling. Progression of RA will lead to permanent joint damage and deformity. This review will examine the treatment guidelines of RA, the currently available RA drug products, and their coverage criteria.

Available Rheumatoid Arthritis Agents (Current as of 01/2019)

Formulary Agents					
Therapeutic Class	Generic Name (Brand Name)	Available Strengths	Fml Limits	Cost/Month*	Notes
Oral DMARDs	Azathioprine (Imuran)	50mg, 75mg, 100mg	-	\$24.94	
	Cyclosporine, micronized	25mg, 100mg Capsule	-	\$196.83	Regular cyclosporine is non-formulary.
	Leflunomide (Arava)	10mg Tablet	-	\$81.52	
	Methotrexate Tablet, Vial	2.5mg; 25mg/2ml	-	\$35.94	
	Sulfasalazine Tablet, DR Tablet	500mg	-	\$23.06	
Tumor Necrosis Factor Inhibitor	Adalimumab (Humira)	20mg/0.4ml, 40mg/0.8ml	PA; PL; SP	\$6,208.92	Reserved for treatment failure to one oral DMARD for 3 months.
	Etanercept (Enbrel)	50mg/ml, 25mg/ml	PA; PL; SP	\$6,335.60	Reserved for treatment failure to one oral DMARD for 3 months.
	Infliximab-dyyb (Inflectra)	100mg IV vial	PA; PL; SP	\$1,531.26	Reserved for treatment failure to one oral DMARD for 3 months.
	Infliximab-abda (Renflexis)			\$1,219.12	
	Infliximab (Remicade)	100mg IV vial	NF	\$8,858.05	Non-Formulary
	Golimumab (Simponi)	50mg/0.5ml, 100mg/ml	PA; PL; SP	\$5,770.82	Reserved for treatment failure to either Adalimumab, Etanercept, Infliximab, Sarilumab, or Abatacept
	Golimumab (Simponi Aria)	50mg/4ml IV vial	NF	--	Non-Formulary
Certolizumab (Cimzia)	200mg/ml	PA; PL; SP	\$10,385.84	Reserved for treatment failure to either Adalimumab, Etanercept, Infliximab, Sarilumab, or Abatacept	
Other Therapies	Sarilumab (Kevzara)	150mg/1.14ml; 200mg/1.14ml	PA; PL; SP	\$3,498.18	Reserved for treatment failure to one oral DMARD for 3 months.
	Abatacept (Orencia)	125mg/ml; 250mg IV vial	PA; PL; SP	\$5,254.68	Reserved for treatment failure to one oral DMARD for 3 months.
	Rituximab (Rituxan)	10mg/ml IV vial	PA; PL; SP	\$1,879.03	Reserved for treatment failure to either Adalimumab, Etanercept, Infliximab, Sarilumab, or Abatacept

	Tocilizumab (Actemra)	162mg/0.9ml; 80mg/4ml IV vial, 200mg/10ml IV vial, 400mg/20ml IV vial	PA; PL; SP	\$2,363.32- \$4,726.64	Reserved for treatment failure to either Adalimumab, Etanercept, Infliximab, Sarilumab, or Abatacept
	Baricitinib (Olumiant)	2mg	PA;PL;SP; QL	\$2,564.10	Reserved for treatment failure to one oral DMARD for 3 months.
	Tofacitinib (Xeljanz)	5mg, 11mg	PA;PL; SP;QL	\$5,376.60	Reserved for treatment failure to Baricitinib
	Upadacitinib (Rinvoq)	15mg	PA;PL;SP; QL	\$5,899.80	Reserved for treatment failure to Baricitinib
	Anakinra (Kineret)	100mg/0.67ml	NF	--	Non-Formulary

⊞ EVALUATION CRITERIA FOR APPROVAL/EXCEPTION CONSIDERATION

Below are the coverage criteria and required information for each agent. These coverage criteria have been reviewed approved by the HPSJ Pharmacy & Therapeutics (P&T) Advisory Committee. For conditions not covered under this Coverage Policy, HPSJ will make the determination based on Medical Necessity as described in HPSJ Medical Review Guidelines (UM06).

Oral DMARDs

Azathioprine, Cyclosporine (Modified), Hydroxychloroquine, Leflunomide, Methotrexate 25mg/ml Vial, Methotrexate Tablets, Sulfasalazine IR/DR Tablets

- Coverage Criteria:** None.
- Limits:** None.
- Required Information for Approval:** None.
- Non-Formulary:** Otrexup, Rasuvo, Cyclosporine (Regular)

Biologics

1st line—Adalimumab (Humira), Etanercept (Enbrel), Infliximab, Sarilumab (Kevzara), Abatacept (Orencia), Baricitinib (Olumiant)

- Coverage Criteria:** Reserved for treatment failure to 12 weeks of dose-optimized, oral DMARD therapy (Methotrexate 15-25mg/week, Leflunomide, Hydroxychloroquine, Sulfasalazine, Azathioprine). If patient is unable to tolerate one oral DMARD, a second oral DMARD must be tried.
- Limits:** None
- Required Information for Approval:** Prescription history showing at least 3 month trial of one oral DMARD.
- Other Notes:** Medication is to be dispensed by HPSJ's designated specialty pharmacy. Must be initiated by a rheumatologist.

2nd line—Certolizumab (Cimzia), Golimumab (Simponi), Tocilizumab (Actemra), Rituximab (Rituxan)

- Coverage Criteria:** Reserved for treatment of rheumatoid arthritis with treatment failure to Adalimumab, Etanercept, Infliximab, Sarilumab, or Abatacept. Restricted to specialty pharmacy. Must be prescribed by a rheumatologist.
- Limits:** 30 tablets per 30 days
- Required Information for Approval:** Prescription history showing at least 3 month trial of one first line agent (Adalimumab, Etanercept, Infliximab, Sarilumab, or Abatacept).

- ❑ **Other Notes:** Medication is to be dispensed by HPSJ’s designated specialty pharmacy. Must be initiated by a rheumatologist. Must not have a previous history of thrombosis.

2nd line—Tofacitinib (Xeljanz), Upadacitinib (Rinvoq)

- ❑ **Coverage Criteria:** Reserved for treatment of rheumatoid arthritis with treatment failure or contraindication to Baricitinib. Restricted to specialty pharmacy.
- ❑ **Limits:**
 - Xeljanz 5mg tablets: Limited to 60 tablets per 30 days.
 - Xeljanz XR 11mg tablets: Limited to 30 tablets per 30 days.
- ❑ **Required Information for Approval:** Prescription history or medical authorization history showing at least 3 month trial of Baricitinib.
- ❑ **Other Notes:** Medication is to be dispensed by HPSJ’s designated specialty pharmacy. Must be initiated by a rheumatologist.

CLINICAL JUSTIFICATION

The 2015 American College of Rheumatology (ACR) Guidelines² recommends the following:

Treat-to-Target Approach

The 2015 ACR guidelines strongly emphasize the “treat to target” approach—that is, adjust a patient’s therapeutic regimen as necessary to achieve a specific goal rather than treating without a measurable goal. Treatment goal is usually to achieve remission or low disease activity. The ACR approves 6 different assessment tools (*see Figure 1 below*) that objectively calculates patient’s disease activity. Evidence suggests patients on RA therapies benefit the most when providers practice the “treat to target” approach.

Figure 1: ACR recommended Instruments to measure RA disease activity

Instrument (reference)	Thresholds of disease activity
Patient Activity Scale (PAS) or PASII (range 0–10) (149)	Remission: 0–0.25 Low activity: >0.25–3.7 Moderate activity: >3.7 to <8.0 High activity: ≥8.0
Routine Assessment of Patient Index Data 3 (RAPID3) (range 0–10) (155)	Remission: 0–1.0 Low activity: >1.0–2.0 Moderate activity: >2.0–4.0 High activity: >4.0–10
Clinical Disease Activity Index (CDAI) (range 0–76.0) (156)	Remission: ≤2.8 Low activity: >2.8–10.0 Moderate activity: >10.0–22.0 High activity: >22
Disease Activity Score (DAS) 28 erythrocyte sedimentation rate (ESR) (range 0–9.4) (157)	Remission: <2.6 Low activity: ≥2.6 to <3.2 Moderate activity: ≥3.2 to ≤5.1 High activity: >5.1
Simplified Disease Activity Index (SDAI) (range 0–86.0) (158)	Remission: ≤3.3 Low activity: >3.3 to ≤11.0 Moderate activity: >11.0 to ≤26 High activity: >26

* These 6 measures were endorsed by the American College of Rheumatology in 2012 (16). Other measures are now available to clinicians, but they were not included in this guideline because it was beyond the scope of this review. Adapted from ref. 16.

Early RA Patients

Low Disease Activity

- DMARD monotherapy (MTX preferred) over double or triple DMARD therapy as initial first-line therapy.
 - Other conventional DMARDs include hydroxychloroquine, leflunomide, sulfasalazine.

Moderate-High Disease Activity (despite DMARD use)

- Combination DMARD therapy OR biologic + MTX is recommended.
 - Biologics should be used in combination with MTX whenever possible due superior efficacy.
- Patients with moderate or high disease activity despite treatment with DMARD or biologic therapies, consider adding low-dose corticosteroids (≤10 mg/day of prednisone or equivalent dose of another corticosteroid).
 - Low-dose corticosteroids may act as a bridging agent until the benefits of DMARDs are observed.

- Patients experiencing a flare, consider a short-term course (<3 months) of low dose corticosteroid

Established RA Patients

Low Disease Activity

- MTX is the preferred initial therapy.
- DMARD monotherapy is preferred over combination DMARD therapy.
- DMARD monotherapy is recommended over Tofacitinib.

Moderate-High Disease Activity (despite DMARD use)

- Combination DMARD therapy OR biologic + MTX is recommended.
 - Biologics should be used in combination with MTX whenever possible due superior efficacy.
- If disease activity is moderate to high despite currently on a biologic (without DMARD), consider adding one or two DMARDs to biologic therapy.
 - If patient failed TNF biologic, consider switching to another TNF biologic or to a non-TNF biologic. However, if patient has failed 2 or more TNF-biologics, consider switching to a non-TNF biologic (and vice versa).
 - TNF biologics and non-TNF biologics are recommended over Tofacitinib.

RA in special populations

Congestive Heart Failure (CHF) NYHA Class III or IV

- Combination DMARD therapy, non-TNF biologic, or Tofacitinib recommended over TNF biologics.

Hepatitis B

- Patients with active Hep B infection who are currently receiving antiviral treatment or patients with natural immunity (HB core antibody and HB antibody positive), the guidelines strongly recommend proceeding with standard RA treatment (includes TNF biologic therapies).
 - “Active infection” = Hep B surface antigen positive for >6 months)
- Patients with chronic Hep B infection currently NOT receiving treatment, the guidelines recommend treating the infection first before initiating immunosuppressive therapy.

Hepatitis C

- Patients with chronic Hepatitis C treatment, currently received or have received antiviral treatment, guidelines conditionally recommend proceeding with standard RA treatment.
- Patients with chronic Hepatitis C treatment, currently not receiving antiviral treatment, recommend using DMARD therapy over TNF biologics.

Cancer

- *Skin Cancer (melanoma or non-melanoma)*—DMARD therapy preferred over biologics or Tofacitinib.
- *Lymphoproliferative Disorders*—Rituximab is preferred. Recommend combination DMARD therapy, Abatacept, or Tocilizumab over TNF biologics.
- *Solid Organ Cancers*—conditionally recommend proceeding with standard RA treatment.

Serious Infections

- Patients with established RA with moderate or high disease activity with history of serious infections, guidelines conditionally recommend using combination DMARD therapy or Abatacept over TNF biologics.

The 2015 ACR Guidelines and 2016 EULAR guidelines recommend initiating 3-month DMARD monotherapy (Methotrexate or Leflunomide) for patients with low disease activity without poor prognosis. Poor prognosis is defined as: presence of 1 or more of the following features: functional limitation (e.g., HAQ DI or similar valid tools), extraarticular disease (e.g., presence of rheumatoid nodules, RA vasculitis, Felty’s syndrome), positive rheumatoid factor, or bony erosions by radiograph. For patients not responding to monotherapy, the guidelines recommend adding another or switching to a non-methotrexate DMARD. Patients still not responding may need to add or switch to a TNF inhibitor.

For patients with moderate/severe disease activity or patients with low disease activity but poor prognosis, initiate 3-month trial of Methotrexate or consider combinational (dual or triple) DMARD therapy. Unresponsive patients may require adding a biologic therapy. Most biologics require 3 months to observe therapeutic benefits. However, certain biologics (Abatacept, Rituximab, Ustekinumab), require 6 months or longer before the full benefits are seen. The efficacy between biologics do not differ significantly but the cost

may vary due to differences in administration frequency (twice monthly vs. weekly vs. monthly, and so forth). Therefore, HPSJ's order of preference of the biologic therapies are based on the cost-benefit ratio where the first-line biologics are agents associated with the lowest cost-benefit ratio.

Xeljanz had similar efficacy rates to Humira in the ORAL Standard trial where Humira was an active control group, but no formal non-inferiority analysis was performed.³ Further head-on trials are needed in order to determine the role of Xeljanz. For this reason, the 2015 ACR guidelines recommend Xeljanz as last line therapy if patients have an insufficient response to TNF inhibitors.

Role of oral agents (DMARDs and immunosuppressants)

Oral DMARDs are commonly used as first-line therapies in many mild-moderate inflammatory disorders with a few exceptions (e.g. Ankylosing Spondylitis). For most patients, treatment with oral agents may be sufficient for their condition. Generally, 12 weeks of continuous DMARD therapy is considered to be an adequate trial—assuming the drug is adequately dosed. In patients with liver and/or renal impairment, DMARDs are not necessarily excluded right away. In most cases, DMARDs can be safely used as long as there is regular monitoring of labs and side effects and the dosing is adjusted accordingly.

Table 1: Commonly used oral agents in chronic inflammatory diseases

Oral Agent	Joint	Skin	GI	liver damage	kidney damage	Pregnancy	Breastfeeding
Azathioprine	X	X*	X	monitor	monitor & dose adjust	Avoid use	Not recommended
Cyclosporine	X*	X	X*	monitor	monitor & dose adjust	Avoid use	Not recommended
Hydroxychloroquine	X		X*	monitor	monitor	Generally safe	Generally safe
Leflunomide	X	X	X*	avoid use	avoid use	Contraindicated	Unknown
Mercaptopurine	X*	X*	X	monitor	monitor & dose adjust	Avoid use	Unknown
Methotrexate	X	X	X	avoid use	monitor & dose adjust	Contraindicated	Contraindicated
Sulfasalazine	X	X*	X	monitor	monitor	Generally safe	Generally safe

REFERENCES

1. Ruderman E and Tambar S. Rheumatoid Arthritis. American College of Rheumatology. Updated August 2012. Accessed on June 22, 2015. Available at: https://www.rheumatology.org/Practice/Clinical/Patients/Diseases_And_Conditions/Rheumatoid_Arthritis/
2. Singh JA, Saag KG, Bridges SL Jr, et al. 2015 American College of Rheumatology Guideline for the Treatment of Rheumatoid Arthritis. *Arthritis Rheum* 2016;68:1-26.
3. van Vollenhoven RF, Fleischmann R, Cohen S, et al. Tofacitinib or adalimumab versus placebo in rheumatoid arthritis. *N Engl J Med* 2012;367:508-519
4. Lamba M, Wang R, Fletcher T, Alvey C, Kushner J, Stock TC. Extended-release Once-daily Formulation of Tofacitinib: Evaluation of Pharmacokinetics Compared with Immediate-release Tofacitinib and Impact of Food. *J. Clin. Pharmacol.* March 11, 2016.
5. Lamba M, Furst DE, Dikranian A, Dowty M, Hutmacher MM, Conrado D, Stock T, Nduaka C, Krishnaswami S. Evaluating Pharmacokinetic Predictors of Tofacitinib Clinical Response in Rheumatoid Arthritis [abstract]. *Arthritis Rheumatol.* 2015; 67 (suppl 10)
6. REDBOOK online database. Truven health analytics <http://sites.truvenhealth.com/redbook/>. Accessed January 21, 2017.
7. Yoo DH, Racewicz A, Brzezicki J, et al. A phase III randomized study to evaluate the efficacy and safety of CT-P13 compared with reference infliximab in patients with active rheumatoid arthritis: 54-week results from the PLANETRA study. *Arthritis Res Ther* 2016;18:82.
8. ClinicalTrials.Gov. Efficacy and Safety Study of ABP 501 Compared to Adalimumab in Subjects With Moderate to Severe Rheumatoid Arthritis. October 23, 2016. <https://clinicaltrials.gov/ct2/show/NCT01970475>. Accessed January 22, 2017.

9. Griffiths CE, et al. The EGALITY study: A confirmatory, randomised, double-blind study comparing the efficacy, safety and immunogenicity of GP2015, a proposed etanercept biosimilar, versus the originator product in patients with moderate to severe chronic plaque-type psoriasis. *Br J Dermatol*. 2016 Oct 27. doi: 10.1111/bjd.15152.
10. Dapavo P, et al. The infliximab biosimilar in the treatment of moderate to severe plaque psoriasis. *Journal of American Academy of Dermatology*. 2016 Oct;75(4):736-9.
11. FIMEA. Interchangeability of Biosimilars—Position of Finnish Medicines Agency Fimea. May 22, 2015.
http://www.fimea.fi/instancedata/prime_product_julkaisu/fimea/embeds/fimeawwwstructure/29197_Biosimilaarien_vaihtokelpoisuus_EN.pdf. Accessed January 22, 2017.
12. FDA. Summary Minutes of the Arthritis Advisory Committee Meeting. July 12, 2016.
<http://www.fda.gov/downloads/AdvisoryCommittees/CommitteesMeetingMaterials/Drugs/ArthritisAdvisoryCommittee/UCM520027.pdf>. Accessed January 21, 2017.
13. Dörner T, Strand V, Cornes P, et al. The changing landscape of biosimilars in rheumatology. *Ann Rheum Dis* 2016; 75:974–82. doi:10.1136/annrheumdis-2016-209166
14. FDA. Biosimilars: Questions and Answers Regarding implementation of Biologics Price Competition and Innovation Act of 2009. April 2015.
<http://www.fda.gov/downloads/Drugs/GuidanceComplianceRegulatoryInformation/Guidances/UCM444661.pdf>. Accessed January 21, 2017.
15. American College of Rheumatology. Biosimilars Position Statement. April 1, 2016.
<http://www.rheumatology.org/Portals/0/Files/Biosimilars-Position-Statement.pdf>. Accessed January 21, 2017.
16. Results from the NOR-SWITCH study support switch from Remicade to Remsima (biosimilar infliximab). Mundipharma. 19 October 2016. <http://www.mundipharma.com/docs/default-source/default-document-library/161019-ueg-press-release-final.pdf?sfvrsn=0>. Accessed 2 Feb 2017.
17. Østensen M, Förger F. Management of RA medications in pregnant patients. *Nat Rev Rheumatol* 2009;5:382–90.
18. Bykerk VP, Akhavan P, Hazlewood GS, et al. Canadian Rheumatology Association recommendations for pharmacological management of rheumatoid arthritis with traditional and biologic disease-modifying antirheumatic drugs. *J Rheumatol* 2012; 39:1559–82.
19. Smolen JS, Landewé R, Breedveld FC, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2013 update. *Ann Rheum Dis* 2014; 73:492-509.
20. Yoo DH, Prodanovic N, Jaworski J et al. Efficacy and safety of CT-P13 (infliximab biosimilar) in patients with rheumatoid arthritis: comparison between switching from reference infliximab to CT-P13 and continuing CT-P13 in the PLANETRA extension study. *Ann Rheum Dis* 2017;76:355–63.
21. Tanaka Y, Yamanaka H, Takeuchi T. Safety and efficacy of CT-P13 in Japanese patients with rheumatoid arthritis in an extension phase or after switching from infliximab. *Mod Rheumatol* 2017;27:237–45.
22. Jørgensen KK, Olsne IC, Goll GL et al. Switching from originator infliximab to biosimilar CT-P13 compared with maintained treatment with originator infliximab (NORSWITCH): a 52-week, randomised, double-blind, noninferiority trial. *Lancet* 2017;389:2304–16.
23. Genovese MC, Fay J, Parrino J, et al. Sarilumab dose reduction in an open-label extension study in RA patients [abstract]. *Arthritis Rheumatol*. 2016;68(Suppl 10).
24. Kevzara [Product Information], Sanofi - Aventis U.S., Bridgewater, NJ and Regeneron Pharmaceuticals, Inc., Tarrytown, NY; May 2017.
25. Smolen JS, Landewé R, Bijlsma J, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2016 update. *Ann Rheum Dis*. 2017;76(6):960-977.
26. Huizinga TW, Fleischmann RM, Jasson M, Radin AR, van Adelsberg J, Fiore S, et al. Sarilumab, a fully human monoclonal antibody against IL-6Ra in patients with rheumatoid arthritis and an inadequate response to methotrexate: efficacy and safety results from the randomised SARIL-RA-MOBILITY Part A trial. *Ann Rheum Dis* 2014;73:1626–34.

27. Genovese MC, Fleischmann R, Kivitz AJ, et al. Sarilumab plus methotrexate in patients with active rheumatoid arthritis and inadequate response to methotrexate: results of a phase III study. *Arthritis Rheumatol.* 2015;67(6):1424-1437.
28. Fleischmann R, van Adelsberg J, Lin Y, et al. Sarilumab and nonbiologic disease-modifying antirheumatic drugs in patients with active rheumatoid arthritis and inadequate response or intolerance to tumor necrosis factor inhibitors. *Arthritis Rheumatol.* 2017;69(2):277-290.
29. Schiff M, Weinblatt M, Valente R, et al. Head-to-head comparison of subcutaneous abatacept versus adalimumab for rheumatoid arthritis: two-year efficacy and safety findings from AMPLE trial. *Annals of the Rheumatic Diseases.* 2014.
30. Genovese MC, Covarrubias A, Leon G, et al. Subcutaneous abatacept versus intravenous abatacept: a phase IIIb noninferiority study in patients with an inadequate response to methotrexate. *Arthritis Rheum.* 2011;63(10):2854-2864.
31. Smolen JS, Landewé RBM, Bijlsma JWJ, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2019 update. *Annals of the Rheumatic Diseases* Published Online First: 22 January 2020. doi: 10.1136/annrheumdis-2019-216655

REVIEW & EDIT HISTORY

Document Changes	Reference	Date	P&T Chairman
Creation of Policy	Psoriasis - biologics 2-20-07.doc	2/2007	Allen Shek, PharmD
Updated Policy	Biological Response Modifiers Review 2-19-08.doc	2/2008	Allen Shek, PharmD
Updated Policy	Biologic Response Modifiers 2010 final.docx	5/2010	Allen Shek, PharmD
Updated Policy	TNF MUE summary 2-21-2012.docx	2/2012	Allen Shek, PharmD
Updated Policy	Xeljanz Monograph 2013-02-13.docx	2/2013	Allen Shek, PharmD
Updated Policy	Psoriatic Arthritis & Ankylosing Spondylitis.docx	10/2014	Jonathan Szkotak, PharmD
Updated Policy	HPSJ Coverage Policy - Rheum & Immuno - Rheumatoid Arthritis 2015-05.docx	9/2015	Jonathan Szkotak, PharmD
Updated Policy	Class Review- Biologics, Apremilast, and Tofacitinib in Inflammatory Joint, Skin, and Bowel Diseases.docx	2/2016	Johnathan Yeh, PharmD
Updated Policy	Class Review- Biologics, Apremilast, and Tofacitinib in Inflammatory Joint, Skin, and Bowel Diseases.docx	02/2017	Johnathan Yeh, PharmD
Updated Policy	HPSJ Coverage Policy - Rheum & Immuno - Rheumatoid Arthritis 2018-02.docx	02/2018	Johnathan Yeh, PharmD
Updated Policy	HPSJ Coverage Policy - Rheum & Immuno - Rheumatoid Arthritis 2019-05.docx	05/2019	Matthew Garrett, PharmD
Updated Policy	HPSJ Coverage Policy - Rheum & Immuno - Rheumatoid Arthritis 2020-09.docx	09/2020	Matthew Garrett, PharmD

Note: All changes are approved by the HPSJ P&T Committee before incorporation into the utilization policy.